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60 -60
70 70
Start 30.0 MHz 28005 pts Stop 0.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit | Range low | Rangeup | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 820.000 MHz 1,000 MHz 763.34583 MHz -38,82 dBm -25,82 dB 30,000 MHz 820.000 MHz 1.000 MHz 397.36382 MHz -38,92 dém -25,92 dB.
855.000 MHz 1.000 GHz 1.000 MHz 960.25362 MHz -37.83 dem -24.83 dB 855.000 MHz 1.000 GHz 1.000 MHz 974.09420 MHz -37.74 dém -24.74 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.47660 GHz -37.51 dem -24.51 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.67117 GHz -37.78 dem -24.78 d8.
3.000 GHz 7.000 GHz 1,000 MHz 6.37683 GHz. -33,29 dem -20.29 de 3.000 GHz 7.000 GHz 1.000 MHz 6.70229 GHz -32,92 dem -19.92 d&
7,000 GHz 9.000 GHz 1,000 MHz 7.88851 GHz -34,05 dBrm -21,05 dB 7,000 GHz 9.000 GHz 1.000 MHz 7.06437 GH2 -34,68 dam -21,68 d8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711304-01A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.65 dBm
SGL Count 10/10

Offset 14.65 dB Mode Auto Sweep

Spectrum

Ref Level 24.85 cbm
SGL Count 10/10

Offset 14.65 dB

Mode Auto Sweep

Date: 23 JAN 2017 07:58 16

@1 Max (@1 Max
20 dhiit ¢heck 20 ghifit Gheck PARS
Line _§PURIOUS_| INE_ABS Line _§PURIOUS_| INE_ABS
10 d 10 d
0 0
-10
| SpuRIOUS..
-20
30 d8
50 dam
80 db _60 db
70 db 70 d8
Start 30.0 MHz 48006 pts Stop 10.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |__Powerabs | aiimit |
30.000 MHz 1.000 GHz 1,000 MHz 998.30335 MHz -37.59 dém -24,59 dB 30.000 MHz 1,000 GHz 1,000 MHz 753.01599 MHz -37.63 dém -24,63 dB.
1.000 GHz 1.845 GHz 1.000 MHz 1.82959 GHz -38.26 dBm -25.26 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.50569 GHz -38.24 dém -25.24 d8.
1.915 GHz 3.000 GHz 1.000 MHz 2.43938 GHz -36.80 dem -23.80 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.27117 GHz -35.87 deém -22.87 d8.
3,000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -33,37 dem -20,37 dB 3,000 GHz 7.000 GHz 1.000 MHz 6.58730 GHz -33,55 dem -20,55 dB.
7,000 GHz 13.600 GHz 1,000 MHz 10.56304 GHz -33,02 dam -20,02 d8 7.000 GHz 13,600 GHz 1,000 MHz 12.39771 GHZ -31,96 dam -18,96 g8
13,600 GHz 19.100 GHz 1,000 MHz 16.32800 GHz -30,05 dBm -17,05 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.73876 GHz -23,32 dém -16,32 d8.
J J ] HIRNRNED e
Date: 23 JAN 2017 07:56:58 Date: 22.JAN 2017 082210
Spectrum k- Spectrum E
RefLevel 24,65 dBm  Offset 14.85 dB Mode Auto Sweep Ref Level 24.05 dBm  Offset 14.85 db Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max (@1 Max
20 dbignit ¢heck 20 dbjit Gheck
Line _§PURIOUS_| INE_ABS Line _§PURIOUS_|INE_ABS
10 d 10 d
0 0
30 d8
S0 d S0 d
60 de -60 de
70 db 70 d8
Start 30.0 MHz 48006 pts Stop 10.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissians Spurious Emissians
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | aiimit |
30.000 MHz 1.000 GHz 1,000 MHz 743.32084 MHz -38,28 dBm -25,28 dB 30.000 MHz 1,000 GHz 1,000 MHz 832.51624 MHz -37,57 dém -24,57 dB.
1.000 GHz 1.845 GHz 1.000 MHz 1.65403 GHz -38.91 dBm -25.91 d 1.000 GHz 1.845 GHz 1.000 MHz 1.81607 GHz -38.06 dém -25,06 d8.
1.915 GHz 3.000 GHz 1.000 MHz 2.71448 GHz -36.91 dem -23.91 d 1.915 GHz 3.000 GHz 1.000 MHz 2.66417 GHz -36.91 dém -23.91d8
3.000 GHz 7.000 GHz 1.000 MHz 6.25234 GHz -33.38 dem -20.38 de 3.000 GHz 7.000 GHz 1.000 MHz 6.92126 GHz -33.08 dém -20.08 de.
7.000 GHz 13.600 GHz 1,000 MHz 12.86203 GHz -32,89 dam -19.88 d8 7.000 GHz 13,600 GHz 1,000 MHz 12.85402 GHz -33,13 dam -20,13 d8
13,600 GHz 19.100 GHz 1,000 MHz 15.90414 GHz -29.66 dBrm -16.66 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.83972 GH2 -28,83 dm -15,83 d8.

]

Date: 22 JAN 2017 082329

Highest Channel

Highest Channel

Spectrum

Ref Level 24.65 dBm
SGL Count 10/10

Offset 14.65 dB Mode Auto Sweep

Spectrum

Ref Level 24.85 cbm
SGL Count 10/10

Offset 14.65 dB Mode Auto Sweep

[®1 Max (@1 Max
20 dhiit ¢heck 20 dbifnit ¢heck
Line _$PURIOUS_LINE_ABS Line PURIOUS_LINE_ABS
10 10
o o
-10
-20
-30 -30
50 d 50 dem
5048 qorc
=70 -70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |__powerabs | aiimit |
30.000 MHz 1.000 GHz 1,000 MHz 752.53123 MHz -37.58 deém -24.58 dB 30.000 MHz 1.000 GHz 1.000 MHz B893.59570 MHz -37.51 dém -24,51 dB
1.000 GHz 1.B45 GHz 1.000 MHz 1.45671 GHz -39.59 dBém -26.59 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.83845 GHz -38.28 dBm -25.28 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.66539 GHz. -37.63 dém -24.63 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.46550 GHz =36.71 dBm -23.71 dB
3.000 GHz 7.000 GHz2 1.000 MHz 6.72028 GHz -32.71 dBm -19.71 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.41332 GHz -33.33 dém -20.33 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.76492 GHz -31.86 d&m -18.86 d& 7.000 GHz 13.600 GHz 1.000 MHz 12.79038 GHz -33.69 d&m -20.69 d&
13,600 GHz 19.100 GH2 1,000 MHz 15.86328 GH2 -29,77 dém -16,77 dB 13.600 GHz 19,100 GH2 1.000 MH2 15.98978 GH2 -29.36 dBm -16,36 d&
Date: 23 JAN 2017 07:58.37 Date: 23.JAN 2017 08 24.50
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711304-01A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum #

*

Spectrum

Date: 25.J4N.2017 06:08:30

Date: 25.J4N.2017 05:19:05

Ref Level 2420 dém  Offset 14.20 d& Mode Auto Sweep Ref Level 2485 dém  Offset 14 Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 Max
20 dbiftil qheck PARS 0 dhfit hack FARS
Line _$PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS pabs
10d i
o d )
-10 d
LINE_ABS. | SPURIOUS_LINE_ABS_
= -0 d
3 3
304 30 d
50 b
-60 dom
60 df
=70 df
-7 ==
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
‘Spurious Emissions Rangelov | RangelUp | REW Pawer Abs | ALimit [|
Rangelow | Rangeup | RBW 1 Frequency |___powerabs | ALimit [ 30.000 MHz | 1.000 GHz | 1.000 MHz 723.03053 MHz -37.14 dBm -24.14 dB
30.000 MHz 620,000 MHz 1,000 MHz 819.80260 MHz -33.34 dBm 20,34 dB 1,000 GHz 1.845 GHz 1,000 MHz 184437 GHz -26.67 dém -13.67 dB
855.000 MH2 1.000 GH2 1.000 MH2 950.39855 MH2 41 dBm -24.41 dB 1.915 GH2 3.000 GH2 1.000 MHZ 2.64193 GH2 -36.92 dBim -23.92 dB
1.000 GHz 3.000 GHz 1,000 MHz 2.64957 GHz -37.45 dbm 24,45 dB. 2.000 GHz 7.000 GHz 1,000 MHz 6.52431 GHz -33.59 dBm 20,59 &
3.000 GHz | 7.000 GHz | 1.000 MHz 6.30884 GHz -34.26 dBm -21.26 de 7.000 GHz | 13.600 GHz | 1.000 MHz | 11.88106 GHz | -32.95 dém | -19.95 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35008 GHz -35.31 dbm -22,31 dB 13,600 GHz 19.100 GHz 1.000 MHz 15.90964 GHz -29.97 dem
- - T
L L J L L 3,

Middle Channel

Middle Channel

Speetrum

Ref Level 24.20 dm  Offset 14.20 d& Mode Auto Sweep

Speetrum

Ref Level 24.85 dam
SGL Count 10/10

Offset 14.85 d&

Mode Auto Sweep

Date: 25.JAN.2017 D6:12:15

Date: 25.JAN.2017 05:21:47

SGL Count 10/10
(@1 Max (@1 Max
20 dbHpL qheck PARS 20 dbifit qheck PARS
Line _$PURIOUS_LINE_ABS PARS Line _$PURIOUS_LINE_ABS PARS
10d 104
od o
-10d
LINE_ABS, | SPURIOUS_LINE_ABS_
S -z0d
-30 df
-5
-60 dom
-60 d
=70 df
-7 ==
Starl 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
‘Spurious Emissions Rangelov | RangelUp | REW 1] Pawer Abs | ALimit [|
Rangelow | Rangeup | RBW 1 Frequency |___power Abs ALimit [ 30.000 MHz | 1.000 GHz | 1.000 MHz 000.54723 MHz -37.50 dBm -24.90 dB
30.000 MHz 520,000 MHZ 1,000 MHz 785.71564 MHz -36.63 dem -25.83 dB 1.000 GHz 1.845 GHz 1,000 MHz 1.43544 GHz -36,55 dBm
855.000 MH2 1.000 GH2 1.000 MH2 9B6.77536 MH2 -38.10 dBm -25.10 dB. 1.915 GH2 3.000 GH2 1.000 MHZ 2.75570 GH2 -36.82 dBim
1,000 GHz 3.000 GHz 1,000 MHz 2.07239 GHz -37.71 dbm -2471dB 3,000 GHz 7.000 GHz 1,000 MHz 5.76790 GHz -32,48 dBm
2,000 GHz | 7.000 GHz | 1,000 MHz 6,29234 GHz -33.60 dem -20,6 dB. 7.000 GHz | 13.600 GHz | 1,000 MHz | 11.44172 GHz | -23,32 dem |
7.000 GHz 5.000 GHz 1.000 MHz 8,32296 GHz -35.43 dém -22.43 dB 13.600 GHz 19.100 GHz 1,000 MHz 16.32957 GHz -29,55 dBm
" "
L e J L e J
Date: 23.JAN.2017 06:10:11 Date: 23.JAN.2017 05:20:27
Spectrum # t"-? Spectrum # t"-?
Ref Level 2420 ddm  Offset 14.20 d& Mode Auto Sweep Ref Level 24.85 ddm  Offset 14 Mode Autc Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 tax
20 dbifil fheck ] 20 gbifpil heck PARS
Line _$PURIOUS_| INE_ABS paks Line _$PURIOUS_| INE_ABS paks
10 d 10d
o d )
US_LINE_ABS_ 'S_LINE_ABS_
304 -a0d
50 d
50 di
-60 dom
-60 d
=70 df
-7 ==
Starl 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
‘Spurious Emissions Rangelov | RangelUp | REW 1] Pawer Abs | ALimit [|
Rangelow | Rangeup | RBW 1 Frequency |___power Abs ALimit [ 30.000 MHz | 1.000 GHz | 1.000 MHz 06007701 MHz -37.47 dBm -24.47 dB.
30.000 MHz 520,000 MHZ 1,000 MHz 633.85057 MHz -37.75 dem 2475 dB 1.000 GHz 1.845 GHz 1,000 MHz 1.61718 GHz -36.04 dBm -25.04 dB
855,000 MHz 1.00D GHz 1,000 MHZ £55.83333 MHz -33.07 dem -20,07 dB. 1,915 GHz 3.000 GHz 1,000 MHZ 1.91520 GHz -21,76 dém -8.76 dB
1,000 GHz 3.000 GHz 1,000 MHz 2,22222 GHz -37.53 dém -24,53 dB 3,000 GHz 7.000 GHz 1,000 MHz 6.97125 GHz -33.50 dBm 20,50 dB
3.000 GHz | 7.000 GHz | 1.000 MHz 6.86577 GHz -33.82 dém -20,82 dB 7.000 GHz | 13.600 GHz | 1.000 MHz | 10.58755 GHz | -33.02 dém | -20.02 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.07312 GHz -33.52 dém -20,52 dB. 13.600 GHz 19.100 GHz 1,000 MHz 16.65876 GHz -29,48 dBm -16.48 db
" "
L e J - L e J [
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e a0, FCC RF Test Report

Report No. : FG711304-01A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 dém  Offset 14.81 d& Mode Auto Sweep
SGL Count 10/10

Limit Jheck TARS
20 dbife—fPLRIONS | INE ARS paks

OUS_LINE_ABS_

-60 dém
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 5BB.19840 MHz -38.08 dBm -25.08 di
1,000 GHz 1.705 GHz 1,000 MHz 1.70377 GHz -30.79 dém -17.79de
1.760 GH2 3.000 GH2 1.000 MH2 2.66020 GH2 -37.33 dBm -24.33 dB.
2.000 GHz 7.000 1,000 MHz 5.43382 GHz -33.64 dbm 20,64 dB.
7.000 GHZ 13.600 GH2 1.000 MHz 12,83139 GHz -32.68 dBm -19.68 dB
13,600 GHz 18.000 GHz 1.000 MHz 16.33959 GHz 2 dBm 16,72 dB.
aig
L L J

Date: Z5.JAN.2017 054638

Middle Channel

Speetrum

Ref Level 30.00 d8m  Offset 14.31 d& Mode Auto Sweep
SGL Count 10/10

@1 Hax
Limit Jheck PARS
20 dbife—fPLRIONS | INE ARS PAKS
10ds
0 dBm
OUS_LINE_ABS_
a0
50 aa!.
-60 dém
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 WHz 877.50870 MHz 70 dBm -23,70 dB.
1,000 GHz 1,000 MHz 160793 GHz 7 dom 24,47 dB.
1.760 GH2 1.000 MH2 2.51282 GH2 16 dBm -24.16 dB
2.000 GHz 1,000 MHz 6.39633 GHz .52 dbm -19.52 de
7.000 GHZ 13.600 GH2 1.000 MHz 12,39262 GHz -32.52 dém -19.52 dB
13,600 GHz 18.000 GHz 1.000 MHz 15.94142 GHz -25.25 dbm 16,25 dB
aig
L L J

Date: 25.JAN.2017 05:48:07

Highest Channel

Spectrum
Ref Level 30.00 d8m  Offset 14.31 d& Mode Auto Sweep
SGL Count 10/10
(@1 Max

Limit qheck A
20 dblAE_HPURIOUS | INE ARS PARS

10d8

-60 dem
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 WHz 262.44128 MHz -37.75 dBm 24,75 dB.
1,000 GHz 1.705 GHz 1,000 MHz 164634 GHz -38.56 dBm -25.58 dB.
1.760 GH2 3.000 GH2 1.000 MH2 1.76008 GH2 -24.42 dBm -11.42 dB
2.000 GHz 7.000 1,000 MHz 6.59380 GHz -32.50 dbm -19.50 dB
7.000 GHZ 13.600 GH2 1.000 MHz 12.31710 GHz -33.02 dém -20.02 dB
13,600 GHz 18.000 GHz 1.000 MHz 1589836 GHz -25.22 dbm -16,22 dB
-
L L J

Date: 25.JAN.2017 05:49:53
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e a0, FCC RF Test Report

Report No. : FG711304-01A

Frequency Stability|
Test Conditions | Middle Channel G(SGNQ\:;’ (Elf:é‘"gggs 3 2!:;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036 0.0287
40 Normal Voltage 0.0024 0.0024
30 Normal Voltage 0.0084 0.0359
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0048 0.0191
0 Normal Voltage 0.0048 0.0263
-10 Normal Voltage 0.0072 0.0347 PASS
-20 Normal Voltage 0.0012 0.0395
-30 Normal Voltage 0.0036 0.0323
20 Maximum Voltage 0.0000 0.0347
20 Normal Voltage 0.0096 0.0311
20 Battery End Point 0.0072 0.0215

Note: Normal Voltage = 3.85 V.

; Battery End Point (BEP) = 3.45 V. ; Maximum Voltage =4.4 V
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711304-01A

Test Conditions | Middle Channel Gs(gn;'?n(;o (Egg'é"l?::s 3 N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043 0.0181
40 Normal Voltage 0.0005 0.0191
30 Normal Voltage 0.0191 0.0053
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0027 0.0165
0 Normal Voltage 0.0016 0.0027
-10 Normal Voltage 0.0154 0.0197 PASS
-20 Normal Voltage 0.0000 0.0021
-30 Normal Voltage 0.0149 0.0218
20 Maximum Voltage 0.0138 0.0181
20 Normal Voltage 0.0128 0.0122
20 Battery End Point 0.0048 0.0186
Note:

1. Normal Voltage = 3.85 V.

; Battery End Point (BEP) = 3.45 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e a0, FCC RF Test Report

Report No. : FG711304-01A

Test Conditions | Middle Channel :’I‘.",ﬁ%“’:‘;_g;gﬂs‘; 2!:;“;1

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0191
30 Normal Voltage 0.0179
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0239

-10 Normal Voltage 0.0215 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0155
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0203
20 Battery End Point 0.0143

Note: Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.45 V. ; Maximum Voltage =4.4 V

Test Conditions Middle Channel xvalc\:n%%g;gg;; Nl;i:;i;

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048
40 Normal Voltage 0.0037
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0043

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0064
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0053
20 Normal Voltage 0.0032
20 Battery End Point 0.0016

Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.45 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e a0, FCC RF Test Report

Report No. : FG711304-01A

Test Conditions | Middle Channel ‘("I’;;ADCMQET(’L‘:DL‘)’ N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0121
40 Normal Voltage 0.0139
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0092
0 Normal Voltage 0.0063
-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0087
20 Normal Voltage 0.0012
20 Battery End Point 0.0081
Note:

1. Normal Voltage = 3.85 V.

; Battery End Point (BEP) = 3.45 V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : 2AJOTTA-1038

Page Number

1 A31 of A31

Report Issued Date : Mar. 10, 2017

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2




SPORTON LAB.

FCC RF Test Report

Report No. : FG711304-01A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1672 -28.08 -13 -15.08 -29.51 -29.94 1.19 5.20 H

2508 -43.93 -13 -30.93 -49.63 -46.15 1.53 5.90 H
Middle 3345 -61.91 -13 -48.91 -65.86 -64.70 1.76 6.70 H

1672 -26.26 -13 -13.26 -27.46 -28.12 1.19 5.20 \Y

2508 -46.21 -13 -33.21 -50.62 -48.43 1.53 5.90 )

3345 -65.04 -13 -52.04 -68.36 -67.83 1.76 6.70 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit °_"e.' SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1672 -43.61 -13 -30.61 -44 .47 -45.47 1.19 5.20 H

2509 -56.95 -13 -43.95 -59.94 -59.17 1.53 5.90 H
Middle 3345 -66.27 -13 -53.27 -70.22 -69.06 1.76 6.70 H

1672 -40.24 -13 -27.24 -41.02 -42.10 1.19 5.20 \Y

2509 -58.25 -13 -45.25 -60.23 -60.47 1.53 5.90 \Y

3345 -67.50 -13 -54.50 -70.82 -70.29 1.76 6.70 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG711304-01A
GSM1900 (GSM)
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -56.43 -13 -43.43 -59.94 -61.42 1.88 6.87 H
5640 -48.09 -13 -35.09 -58.44 -55.39 2.38 9.68 H
Middle 7520 -62.87 -13 -49.87 -74.90 -71.94 2.74 11.81 H
3760 -49.61 -13 -36.61 -56.35 -54.60 1.88 6.87 V
5640 -37.85 -13 -24.85 -53.16 -45.15 2.38 9.68 \
7520 -64.13 -13 -51.13 -74.84 -73.20 2.74 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit °_"e.' SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -65.00 -13 -52.00 -68.51 -69.99 1.88 6.87 H
5640 -60.36 -13 -47.36 -68.55 -67.66 2.38 9.68 H
Middle 7520 -63.11 -13 -50.11 -75.14 -72.18 2.74 11.81 H
3760 -62.19 -13 -49.19 -65.98 -67.18 1.88 6.87 \
5640 -62.75 -13 -49.75 -71.32 -70.05 2.38 9.68 \
7520 -63.77 -13 -50.77 -74.48 -72.84 2.74 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG711304-01A
WCDMA Band V(RMC 12.2Kbps)
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1674 -47.86 -13 -34.86 -48.78 -49.72 1.19 5.20 H
2508 -60.47 -13 -47.47 -63.46 -62.69 1.53 5.90 H
Middle 3345 -66.88 -13 -53.88 -70.83 -69.67 1.76 6.70 H
1674 -48.31 -13 -35.31 -48.09 -50.17 1.19 5.20 V
2512 -62.26 -13 -49.26 -64.24 -64.48 1.53 5.90 V
3345 -68.17 -13 -55.17 -71.49 -70.96 1.76 6.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
Frequency EIRP Limit °_"e.' SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -66.53 -13 -53.53 -70.04 -71.52 1.88 6.87 H
5640 -44.37 -13 -31.37 -56.48 -51.67 2.38 9.68 H
Middle 7520 -63.10 -13 -50.10 -75.13 -72.17 2.74 11.81 H
3760 -66.31 -13 -53.31 -70.1 -71.30 1.88 6.87 \Y
5640 -35.71 -13 -22.71 -51.37 -43.01 2.38 9.68 V
7520 -63.17 -13 -50.17 -73.88 -72.24 2.74 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e a0, FCC RF Test Report Report No. : FG711304-01A
WCDMA Band IV(RMC 12.2Kbps)
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3465 -60.08 -13 -47.08 -66.87 -64.97 1.81 6.70 H
5196 -46.37 -13 -33.37 -59.05 -53.27 2.23 9.13 H
Middle 6930 -59.54 -13 -46.54 -74.72 -67.60 2.60 10.66 H
3465 -56.19 -13 -43.19 -61.39 -61.08 1.81 6.70 Vv
5196 -49.41 -13 -36.41 -62.96 -56.31 2.23 9.13 \
6930 -56.12 -13 -43.12 -71.17 -64.18 2.6 10.66 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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